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Recognition of the end of life  
 

 



Why is recognition so important? 
 

• By 2040, annual deaths in England and Wales are projected to rise by 25.4% 

• The number of people requiring palliative care will grow by 25.0%.  

• If the upward trend observed from 2006 to 2014 continues, the increase will be 
of 42.4%  

• Disease-specific projections show that dementia and cancer will be the main 
drivers of increased need. 

• It is estimated that 1% of a GP list size are in need of Palliative care, however 
evidence shows that only around 27% of these are even identified as palliative.  

 

• Would you be surprised if this individual passed away in the next 12 months ?  

 



Palliative Care 2040 
 

How many people will need palliative care in 2040? Past trends, future 
projections and implications for services 
S. N. Etkind BMC Medicine201715:102 
 



Co-morbidity – increasing complexity 

 

The increasing burden and complexity of multimorbidity , Perfoyo et 
al BMC Public Health201515:415 



Variation in the proportion of people who have 3 or more 
emergency hospital admissions during the last 90 days of 
life by CCG 
 

Public Health England Atlas of variation for palliative and end 
of life care Dec 2018 



Variation in the proportion of all people who 
died in hospital by CCG 

 

Public Health England Atlas of variation for palliative and end 
of life care Dec 2018 



Variation in the number of patients in need of palliative 
care/support, as recorded on GP disease registers per 100 
deaths by CCG 

 
 

Public Health England Atlas of variation for palliative and end 
of life care Dec 2018 



Palliative and End of Life Strategic Delivery Plan for 
Lincolnshire 
2017 - 2022 

 

Working together to identify all patients deteriorating 
from a life limiting condition in Lincolnshire, and to 

provide the highest quality care, communication and 
support.  



Why is recognition so important? 
 

•  NICE - End of life care for adults Quality standard Published: 28 November 2011  

• NICE - End of life care for adults: service delivery Published: 16 October 2019 

•  NICE - Care of dying adults in the last days of life Quality standard Published: 2 March 2017  

• ‘Every Moment Counts’ A narrative for person centred co-ordinated care for people near 
the end of life. Produced by National Voices and the National Council for Palliative Care, in 
partnership with NHS England. Published March 2015.  

• Ambitions for Palliative and End of Life Care: A national framework for local action 2015-
2020. Produced by the National Palliative and End of Life Care Partnership in 2015.  

•  ‘One Chance to Get it Right: improving people’s experience of care in the last few days and 
hours of life’ Leadership Alliance for the Care of Dying People. June 2014.   

• Access to Palliative Care Bill [HL] 2017-19 in the House of Lords to make provision for 
clinical commissioning groups to ensure that persons in their area have access to specialist 
and generalist palliative care and appropriate support services. 

 

 
 



Recognition is a challenge and not easy 
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https://www.google.co.uk/url?sa=i&rct=j&q=&esrc=s&source=images&cd=&cad=rja&uact=8&ved=2ahUKEwjBzvzF4PDeAhULhRoKHSxhCVsQjRx6BAgBEAU&url=https://greatperformersacademy.com/interesting/10-powerful-tips-on-how-to-deal-with-uncertainty-in-your-life&psig=AOvVaw25V3CmcoESSST8EB6NIOqv&ust=1543276846648390


Common presentations 
 
• Falls 

• Sepsis 

• Exacerbations COPD 

• Urinary tract infection 

• Dehydration 

• Acute confusion  

• Chest pain suspected MI  





Myocardial Infarction 

• The 30-day mortality rates after admission to hospital for AMI have 
decreased over time. Between 2008 and 2017, the 30-day AMI 
mortality rate in the UK decreased from 11.9 % to 8.6 % 

Renal Function at Hospital Admission and Mortality Due to Acute Kidney Injury after Myocardial Infarction – Bruetto in 
PLoS ONE 7(4):e35496 · April 2012 



COPD 

https://thorax.bmj.com/content/68/10/968 

• Death during or within 30 days of a COPD admission is common  

• Median 30-day mortality was 11.3% (IQR 9.9–12.6) in 2006–2007 and 
11.4% (IQR 9.7–12.9) in 2007–2008 

• There were 125 113 emergency COPD admissions in 2006–2007 and 
123 883 in 2007–2008. There were 27 796 deaths during 2006–2008  

• Patients receiving Non invasive ventilation 30 day mortality is in the 
region of 20 % if intubated above 50 % 

• Higher mortality associated with increasing age, dementia , renal 
impairment, prolonged stay 

 



Outcomes over 12 months for patients with COPD given 
invasive ventilation 

Hajizadeh N, et al. Thorax 2015;70:294–296. doi:10.1136/thoraxjnl-2014-205248 

Patients hospitalised for respiratory failure due to COPD - 2-year median survival, 



Stroke 

• Around 85% of strokes in the UK are ischaemic, while the remaining 
15% are haemorrhagic. 

• In the UK, 30-day mortality after admission to hospital for ischaemic 
stroke decreased from 18.3 % in 2008 to 11.6 % in 2013, but the rate 
has since stayed roughly constant. 

• For haemorrhagic stroke mortality remains at around 30% for hospital 
admissions 

https://www.nuffieldtrust.org.uk/resource/stroke-and-heart-attack-
mortality 



Pneumonia 

• NICE - CAP between 5.7 and 14% mortality 

• Bacteraemia CAP was associated with high inpatient mortality 

• 7-day mortality was 24.4 % 

• 30 days mortality was 30.6 % 

• HAP – Thorax 2016  - 47% died on admission with further 70% at 1 
year 

 NICE – 30-70% 

Infection, October 2013, Volume 41, Issue 5,  pp 1005–1011 
Thorax dec 2016 Vol 71 suppl 3 Predicting mortality in hospital acquired 
pneumonia  
 



Survival of people with dementia after 
unplanned acute hospital admission: a 
prospective cohort study 
• 616 people (70 years and older) with unplanned 

medical admission 

• A total 42.4% of the cohort had dementia.  

• Nearly half (48.3%) had died 12 months after 
admission 

• Median survival time 1.1 years compared with 
2.7 years in people without dementia.  

Leurent 2013 International journal of geriatric psychiatry, 28 (10). pp. 1015-22. 
ISSN 0885-6230 



• IDENTIFICATION – who is at risk? 

• COMMUNICATION – across 
organisations 

• CARE PLAN IN EVENT OF 
EMERGENCY – INCLUDING 
RESPECT 

• INFORMATION AND SUPPORT 

 

 

Being prepared 



How do we identify palliative 

patients ?   

 
Supportive and Palliative Indicator  Care Tool 

 
 

SPICT™ is a tool used by health and care professionals to 
help them identify people at risk of deteriorating and dying 

with one or more advanced, progressive conditions or a 
new life-limiting illness. 

 
 
  

 
 
 



SPICT 
 
• The SPICT tool was developed by Edinburgh University 

and is researched based. For health professionals.  
 

• SPICT-4ALL tool is a translation into simple (non-medical) 
language. Enables family and carers to communicate 
their concerns to health professionals and be heard. 
 



 



 



Recognising a patient is 

nearing the end of life 

enables holistic assessment 

and access to palliative care  

 
. 

 
 



Being prepared 

 









ReSPECT 



Medication decisions 

 

• Relieve current symptoms of disease 

• Provide comfort to the patient 

• Life prolonging in line with patient goals and expectations 

• Individualised plan tailored to patient focus of care and priorities 

• Evidence of symptomatic benefit or event reduction/ secondary 
prevention? 

 



Continued short 
term 
benefit/symptoms 
Pain meds 
Anticonvulsants 
Laxatives 
Hypnotics 
Anti-anxiety meds 

Discontinued- long term 
benefit 

• Multivitamins  

• Supplements 

• Chemo medications 

• Cognitive Enhancing 
Meds 

• Statins  

Anti-coagulant 
Blood Pressure 
meds 
Diabetes  
Diuretics 



Anticonvulsants 
 

 



Seizure control – important to the person and 
carer  
• Recognise seizures to aid good care / treatment 

• Good symptom control limit affect on daily life preserve function. 

• Maintain quality of life – implications for driving, care of children, 
travel, work. 

• Advance care plan – hospital admissions, preferred place of death 

• Support to family / carers – palliative care emergency- frightening 
experience for relatives 

 



Background 

• Seizures (generalised or partial) occur in 10 to 15% of palliative care 
patients  

• Not the image of a peaceful death 

• Of patients with primary brain tumours, 20% to 45% will present at 
diagnosis with convulsions 

• Slow-growing primary brain cancers tend to present more often with 
seizures with a prevalence of 70% to 100%,  

• More aggressive glioblastoma, with a prevalence of 10% to 20%  



 
Challenges in Seizure management in End of Life 
Care  
• Seizures may become more frequent, longer, and less 

responsive to treatment as underlying disease progresses  

• Many drugs are oral medications 

• How to combine best practice in seizure management, with 
best practice in palliative care and respect patient choice  

• Acceptable level of medical intervention A and E or home 

• Preferred place of care and place of death  

 





Acute Management – home or A and E  

 



Status Epilepticus 

• Mortality 11-34% 

• Spontaneous resolution of seizure decreases with increasing length of 
time 

• Although IV lorazepam is acute care management for the control of 
status epilepticus, IM midazolam is as effective. 

• Midazolam via CSCI example 20-30mg in 24 hours 

• Phenobarbital specialist advice 

• REMEMBER NON CONVULSIVE MAY PRESENT AS DELERIUM 



Practice Points 
 

• Midazolam injection can be given buccally in an emergency 

• There is no evidence of benefit of prophylactic antiepileptics if person 
has never had a seizure unless peri-operatively 

• Monitor effect of medication which can lower seizure threshold, such 
as haloperidol or levomepromazine 

• Levetiracetam or Sodium Valproate if previously taking can both be 
delivered via CSCI syringe driver  

 

 

 



Anticipatory prescribing 

Preparation Dose Format 

Buccolam® 
Licensed formulation in paediatrics 

Midazolam Hydrochloride 
5mg in 1ml 

Pre-filled oral syringes of 2.5mg. 
5mg, 7.5mg and 10mg 
  

Epistatus® 
Licensed formulation in paediatrics 
Unlicensed formulation 

Midazolam Maleate 
10mg in 1ml 

10mg/ml prefilled syringe 
5ml bottle (4 x 1ml doses with 1ml 
overage) + 4 x 1ml oral syringes. 
 
Also available as pre-filled oral 
syringes of 2.5mg, 5mg, 7.5mg. 



Cant take oral anticonvulsants 

• Subcutaneous levetiracetam or sodium valproate via CSCI over 24 hours is 
an option to be considered if not in imminent dying phase.  

• Conversion of oral to CSCI of levetiracetam is 1:1. Reserve for patients with 
prognosis where swallow affected but otherwise condition remains stable.  

• Also where interaction is important and preservation of function where 
Midazolam may inhibit function or alertness. 

 

• Dying patients unable to take oral medication:  
• Midazolam 20mg to 30mg via continuous subcutaneous infusion (CSCI) over 24 hours 

can be used as maintenance therapy. 
• Midazolam 5mg subcutaneously (SC). Buccal midazolam is another option and can be 

acceptable for patients.  
 

 



What do we do with steroids at End of Life?. 
Increase? Decrease? Stop? Give SC?  
 • Why were steroids being given? 

• Risks of continuing – agitation, stimulation, hyperglycaemia, GI upset, 
injection 

• Benefits of continuing – uncontrolled pain, poorly controlled seizures brain 
oedema,, preservation of function? 

• Are they able to experience symptoms of Addison's crisis with abrupt 
withdrawal? 

• When patients with a brain cancer are deteriorating despite increases in 
steroid there comes a point where they no longer are increasing function, 
reducing symptoms and this is the time to reduce to stop 

• In a comatose imminently dying patient would stop as unlikely to benefit.   



Diabetes medications 

 



Diabetes and EOLC 

• 10-30% of European people of pensionable age and 25% of care 
home residents in the UK are known to have diabetes. 

• Early identification of those entering an end of life scenario 



Guideline Contents 3rd edition March 2018 
• Introduction 
• Medication – insulin and non-insulin 
• Vulnerable special populations 
• Nutrition 
• Advance Care Planning 
• Steroid therapy 
• Hypoglycaemia 
• Sick day management 
• Withdrawal of treatment 
• Competencies/workforce training 
• Appendices 



Guidelines  

• Definition of end of life care - when they are likely to die within the 
next 12 months. 

• Early identification 

 - advanced progressive 

 - frailty 

 - existing condition at risk of acute event 

- life threatening acute condition 

 



Diabetes at EOL 

• The care of the dying person with diabetes is challenging, 
encompassing changes to: 

• Glycaemic targets 

• Individual and carer expectation 

• Reducing risk of hyperglycaemia and hypoglycaemia 

• Managing the effects of other medications such as 
glucocorticosteroids 

• Tailoring of diabetes medications 

• Advance care planning decisions – PPC / PPD 



Management separates 4 Stages  

 



Key Clinical Areas 

• Expert consensus on glucose control target ranges for those taking 
glucose lowering therapies/insulin: 

 

 

 

• In general glucose lowering therapies can be reduced/stopped as 
people with type 2 diabetes become less well. 

• Medication review of risk reduction medications e.g statins, ACE 
inhibitors 







 



 



Algorithm for last days of life – Part 1 



Algorithm for last days of life – Part 2 



 



Guideline Contents 3rd edition March 2018 
• Introduction 
• Medication – insulin and non-insulin 
• Vulnerable special populations 
• Nutrition 
• Advance Care Planning 
• Steroid therapy 
• Hypoglycaemia 
• Sick day management 
• Withdrawal of treatment 
• Competencies/workforce training 
• Appendices 



Key Recommendations 

 



Cardiology medications  

Reason for Discontinuation 
• Hypertension in most cases are asymptomatic  

• Tight blood pressure control - long term benefit  

• Pill burden, most only available as oral formulation 

• Risk of symptomatic HYPO-tension at end-of-life is higher - Dizziness, 
Syncope, Falls, Fatigue 

• Frequent monitoring? E.g dose in cachexia, loss appetite, reduction 
fluid intake 

• Requirement less e.g reduction in fluid overload, blood volume, weight 
loss, other medications adrenergic effects 

 

 



Reason for Continuation 
• Indications for use matters  

• Beta blockers and symptomatic palpitations 

• Reducing BP in risk of terminal haemorrhage, haemorrhagic stroke.  

• Preserving function with ACE in heart failure  

• Need for diuresis may change. Furosemide can be given as a CSCI via 
syringe driver 

 

Cardiology medications  



Could too low blood pressure in old age 
increase mortality?  
 
British Geriatric Society 
12 MARCH 2019 
 • https://www.bgs.org.uk/blog/could-too-low-blood-pressure-in-old-
age-increase-mortality 
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Anticoagulation 
 

• Evidence behind anticoagulation in cancer and non cancer patients is 
not based on patients at the end of life. RCA exclusion criteria ( less 
than 6 months or ECOG PS>2) 

• Therefore limited data or evidence on its use on patients at the end of 
life 

• Numbers needed to treat for example in AF were not based on patients 
at the end of life 

• This leaves our only options as clinicians to have a risk / benefit 
discussion with patient and individualise the decision 

Venous Thromboembolism in Palliative Care 
https://www.ncbi.nlm.nih.gov/pmc/articles/PMC6752239/ 



Anticoagulation 

• The risk of bleeding from anticoagulation may be higher in end of life 
patients because of alterations in renal function, malnutrition, and 
multiple drug-drug and drug-disease interactions  

• While D-dimers are routinely used in the diagnostic work up for VTE, 
they have little utility in the cancer setting 

• Levels may be raised in the presence of recent surgery, liver disease, 
cancer, pregnancy and infection 

 



Anticoagulation 

• The current data supports low molecular weight heparin as the first line 
management of cancer associated venous thromboembolism. 

• New data shows that direct-acting oral anticoagulants (DOACs) have a 
lower rate of venous thromboembolism recurrence but this comes at an 
expense of major bleeding. 

• Major bleeding on DOACs is most marked in gastrointestinal and urothelial 
tumours. 

• Patients with poor performance status and short prognosis are unlikely to 
benefit from thromboprophylaxis. 

• Consider stopping anticoagulation in patients with advanced cancer as 
death approaches. 

 



Summary 

• Recognition of the end of life  

• Medication decisions; 

1. Anticonvulsants 

2. Diabetes medications 

3. Cardiology medications – antihypertensives and diuretics 

4. Anticoagulation 

 



Resources 

 



 



 



 



 



St Barnabas Hospice advice line  

0300 303 1754 
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Thank you. Any Questions? 


